
repair parts for 45-0457 Dethatcher

ref qty part no description
 1 1 66432 Tine Spring Shield
 2 10 46761 Spring
 3 2 41576 Hex Bolt, 3/8-16 x 1-3/4"
 4 2 48106 Shoulder Bolt, 3/8-16 x .9"
 5 8 HA21362 Nylock Nut, 3/8-16
 6 2 44798 Flange Bearing
 7 2 24286 Spacer, .38 x .75 x 1"

ref qty part no description
 8 2 43070 Washer, 3/8"
 9 4 43081 Washer, 5/16"
 10 4 43407 Hex Bolt, 3/8-16 x 3/4"
 11 1 26600 Bracket, RH
 12 1 26601 Bracket, LH
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